| 2600 SERIES



"MODEL- TIMLE ' ‘ DATE:  SECTION PAGE
2600 TONGUE. CENTRE SECTION ASSEMBLY 93/11/3' 9A 2
REF, NO., PART NUMBER DESCRIPTION
1 01-141-108 Center Section
- 01-147-024 Draw Tongue
3 01-140-037 Draw Clevis
4 01-140-206 Single Draw Clevis — Optionai
5 01-140-042 Urethane Stop Block
6 01-140-147 Draw Clevis Pin
7 0-383-013  RollPin 38" x2~-172"
3 05-030-046 Jack
9 01-140-560 Centre Link
10 01-140-458 Eye Bolt
11 00-365-022 Nut 1-12"
12 00-356-002 Bolt 1" x 3"
13 00-366-009 Locknut 1"
14 00~373-007 Bolt 1" x 3-1/2" W/2" Shouider
15 01-140-563 Wheei Cviinder Uprigit
16 00-356=-000 Bolt 3/4"x 3
17 00-366—-007  Lockpu 3/4"
18 00-373~003  Special Bolt 3/4" x4"
19 00-365-019 Nut 3/4*
20 00~373-035  U-Bolt 172" x 3" x3~1/2" - Optional
21 01-140-213 Jack Attachment — Optionai
2 00-366-005  Lockaut 1/2" — Optionai
23 05-030-103  Jack 3TM-15-5 — Optional
24 01-140-214 . Rear Jack Assembly — Optionat
s 01-140-0855  Slow Moving Sign
26 01 -140-180 Spade for SMV sign
27 01-141-053 Bracket for SMV sign
8 00-470-047 Hose Clamp i/2°
29 00-470-007  Hose Clamp 38"
36 00-361-039 Carriage Bolt 1/4"x 1"
31 00-365-006 Nut 1/4"
32 01~147-010 Jack Mount. Tube
33 05-~030-270 Jack Handle
34 01-141-089 Boit—on Tine Bar
35 00-355-023 Bolt 38" x | -34" - GR.8
36 00-366—-004 Lockmut 3/8"
37 01~141-121 25" Wing Fold Extention ¢ Support)
38 00=-356-115 Bolt 38" x 1-1:2"
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'MODEL = "~ ™ °° TITLE- — - - e © = - DATE: - - SECTION— —PAGE -
2600 WINGS WITH SINGLE WHEELS 93/11/3 9A 4
REF. NO.  PART NUMBER DESCRIPTION
01-148-032 20" Wing R.H.
01-148-033 20" Wing L.H.
1-144-056 23’ Wing R.H.
1 -144-057 23’ Wing L.H.
2 1 -146-022 2'T" Bolt on Wing R.H.
01-146—-023 27" Bolt on Wing L.H.
3 01-142-124  Rear Hinge Pin Weld
4 00-356-000 Bolt 3/4"x 3
3 00-366—-007 Locknut 3/4"
6 01-140-564  Wheei Cvlinder Upright
7 00-373-003 Bolt 3/4" x 4" ~ Speciai
3 00-365-019 Nut 3/4
9 01 ~140-565 Wheel Upright Backing Plate
10 00-356-010 Bolt 5;8" x 2
i1 00=-366-006 Locknut 58"
12 00-361-039 Carriage Bolt 1/4"x 1
13 00-365-006 Nut i/4°
14 00-470-007  Hose Clamp 38"
15 (0-383-013 Rolipin 38" x2-12"
16 00-381-19 Washer 1 -1/4"
17 01-142-121  Wing foid link pin~short
18 01-142-120 Wing fold link pin—long
19 01-140-659  Wing fold link — short
20 01-140-658 Wing fold link — long
21 00-474-350 Wing fold cviinder 3-1/2" x 20" (Monarch)
2 00=474-360 Clevis pin 1”
23 M—474-359 Hair pin
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MODEL TITLE - - —= : - - DATE: SECTION
2600 WHEEL ASSEMBLIES — 4000LB. HUBS 93/11/3: 9A 6
REF.NO.  PART NUMBER DESCRIPTION

! 01-140-635 Centre Secuon Wheet Arm L.H.

2 01-140-628 Centre Section Wheet Arm R.H.

3 01-140-009 Tandem Arm Assv (items 3.6.7.& 13)4000#

4 00-473-001 Seal

3 00-452-006 Rear Bearng

6 00~452—-007 Rear Beanng Race

i 00-452-003 Front Bearing Race

3 00-452-002 Front Bearing

9 00-381-021 Washer
10 00-366-012 Slotted Nut
11 00-383-003 Cotter Pin
12 00-473-006 Dust Cap
i3 00-471-000 Grease Fining
k! 00=473 =K Seal 4000#
S 00 —432 104 Rear Bearing 4((00#
16 00-452~005 Rear Bearning Race 4000#
18 00-452-001 Front Bearing Race 4000#
19 00=-452-000 Front Bearing 4000#
20 00-366-011 Slotied Nut 4000#
21 00-473-005 _ Dust Cap 4000#
2 00-473-004  Hub 4000# — (ltems - 16.17.18.1327)
23 00-473-014  Hub 4000# Compiete {[tems 9.11.13—21)4000#
24 00-473-015 Tandem Arm & Bearings Cpl. (Items 3-13) 4000#
25 01~-140-636 Centre Section Wheel Arm Assembly L.H. {Items 1242 of 23)4000#
26 01-140-632 Cenire Section Wheel Arm Assembiv R.H. (Ttems 1.24.2 of 23)4000#
7 00-373-006 Wheel Bolt
8 01 -140-626 Wing Wheei Arm R.H.

01-140-634 Wing Wheel Arm L.H.
9 01~140-633 Wing Wheei Arm Assembly (Items 28.23) R.H.
M -140-637 Wing Wheei Arm Assempiy {Items 28.23) R.H.

30 01-140-162 Centre Section Wheei Axle
3 01~ 140-047 Wing Wheel Axde
R 01-140-056 Bronze Bushing
33 00-356-003 Bolt 12" x 3"
ke 00-366-005 Locknur 1.2"
39 00-473-009 Tube
1) M0-473-007 Tire 760 x 13
41 01 =140-188 Wheei 15" x6"x 6
42 01 = 140060 Centre Section. Wheeis Compiete {{tems 39.40.41)
13 01— 140089 Wheet 15" x8"x 6"
S| 00-473-008 Tire 950 x 15
45 00-473-010 Tube
16 01-140-061 Wing Wheeis Compiete { [tems 43.44.45)
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MUDEL TITLE DATE: SECTION PAGE
2600 HYDRAULICS 93/11/3 9A 3
REF. NO.  PART NUMBER DESCRIPTION
1 01-140-308 172" Hose Assempiv 1717 - ail models
2 (1-140-298 3/8" Hose Assembiy 236" ~ il modeis
3 003-470-102 3/8" Hose Assembiy 327 — aii modeis
4 00-470-103 3/8" Hose Assembiv 60" — ail models
3 01-140-369 3/8" Hose Assemblv 81" — 2ii models
6 00-470-104 3/8" Hose Assembiv 170" — ail modeis
7 01-140-369 3/8" Hose Assemoly 817 — 2620°
01~140-37 3/8” Hose Assembly 96" — 2623’
8 00-470-105 3/8" Hose Assembty 310" = 2620
00-470-106 3/8" Hose Assembly 30" - 2623°
9 01-148-019 3/8" Hose Assembiv 130" — 2620°
01-140-379 3/8" Hose Assembiv 145" — 2623’
10 00~-470-071 90 Deg. Elbow — 12" JIC — atl models
1 00-470-003 Union Tee = 38" JIC - ail models
12 00-470-107 90 Deg. Elbow ~ 28" JIC x 1.2" Pipe —- Restrictor added later vnuts)
1=A 00~470-035 Restricior fitting —:carly units)
13 00-470-049 90 Deg. Elbow — 12" O—ring x 1/2° JIC
14 00-474-350 Cylinder 3-1/2" x 20" Wing Fold
15 00-474-353  Cylinder 3—-3/4" x 8" Centre—Left
16 00-474-322  Cylinder 3-1/2" x 8" Centre—Right
17 00-474-323  Cylinder 3—1/4" x 8" Right Wing
18 00-474-324 Cylinder 3" x 8" Left Wing
19 00-474-273  Mechanical Depth Stop
20 00~474-356 Cylinder 3~3/4" x 8" with Mech. Stop
M 06~001-331 Transport Stop - Standard
h 01—140~640 Transport Stop — Long
3 12=-010-032 Pin
4 00-333-011 Hair Pin
23 H0=474-373 Clevis pin — Long
26 00-381-018 Spacer Washers 1"

iy

K)~d7d=173

Cotter Pin
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TITLE . DATE: SECTION PAGE
- 2600 - PRINCE CYLINDER 3-3/4* X 8° 93/11/3° 9A 10
REF.NO. . PART NUMBER DESCRIPTION
! )—473-2365 Piston Rod } - *8"
2 0~474=370 Piston
3 00-474=372 Piston Rod Nut
4 00-474 ~368 Butt Clewis
5 00-474-369 Gland
6 00-474=366 Tube Assembly
7 00-474 =367 Tie Rod w/Nuts
8 00-474-154 Plug
9 00-474-349 Levet Seai Plug
10 00-474-371 Clevis Assembly (inciudes Bolt & Nug)
13 00-474-354 Seal Kit
i4 00~-474-373 Clevis Pin
15 N0-474-173 Cotter Pin
16 00-474 =353 Cvlinder 3—34"x8" x 1 =38
7 ) =474 =357 Mechanicai Denth Siop
13 00-d474-356 Cylinder 3-34" x 8" wMech Stop




[MOCEL | TITLE
E 2600 SERIES | SRINCE IYLINDERS 312 <8

1

C0-.74 - 222 (245)




MODEL

1 TITLE

E <600 SERIES [ PRINCE C7LINDEF

T2 K8 - T0-LTL-322 (345)

f
|
!

SECTION
34

PREFERENCE | oapT numeer DESCRIPTION
! i J0=474~33) 2i{ston Rod 1%:"
E z J0=-474=-338 ?iston
3 00-474-305 iston Rod Nut
4 00=-474=306 Sutec Clavis
3 00-474-33% 5land ~Assy.
5 00=474-332 Tube Assembly
N 00-474-099 Tie rod w/Nuts
3 I0-474-154 lug #8 Steel
3 i J0~4754-349 “eveli Zeai 2lug
.0 | 00~474=34] Clevis Assemplv (inciudes bolt & nut)
11 00-474-342 BUSHING
13 00=-474-328 Seal Kit
14 00-474=-343 Clevis Pin
L5 00-474-173 Cotter Pin
16 00-474-322 Tvlinder 2's" X g" X 1L
7 10-46754-273 Mechanical Depth Stop
.8 00=474-345

Cylinder %" X 8" w/ Mech Stop
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OO  [TILE [SECTION PAGH
' 2500 SERIES I; l ZRINCE YUINDER 2 /L X 23--70-274-323 (24681 & 24 %
[REFERERCE | samt numBer 'i DESCRIPTION
l 20-474-331 »iston Rod 1"
B 20-475-339 ?iston
: 3 N0=474-305 : ?iston Rod Nut
| i 00~474-171 | 3uct Clevis
|| 2 00~474-336 Gland Assy.
l A 00-474-333 Tube Assembly
1 - 00=-474-099 Tie Rod wiiuts
1| 3 N0=474-134 ; Plug # S Steei
J0=674=349 1 Tevei 3eal Tlug
0 J0-474=-341 I ~levis issembly rinciudes bolt « nut)
11 00-474 2342 BUSHING
13 00=-474-329 Seal Kit
L4 00=-474=3 44 Clevis Pin
15 00=474-173 Cotter Pin
16 00-474-323 Cvlinder 3:" X 8" X li"
= J0=474=273 I “ecp Deptn ZLOD
18 D0-474-346 Cvlinder ' X 8" widMech Stoop
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MODEL } [TITLE = - | [SECTION PAC
i 2600 SERIES l SRINCE CYUNDER X8 - 0-2"Ti-:zZé A ‘5
w ' PART NUMBER | DESCRIPTION
it 00-474-331 ! ?iston Rod 14"
: 1
2 A0=474-340 ] Pisteon
! : J0-474-305 2iston Red Nut
: 4 00-474-116 Buct Clevis
3 00-474-337 Glana Assy.
. 6 J0-474-334 Tube Assembly
; 00-474-348 Tie Rod w/Nut
3 00-474-154 : Plug # 8 Steel
2 : 0=-472-3L9 _evel Seal ?lug
-0 | A0=474-3L] | Clevis Assemplv (inciudes bolt+nut)
1l 00-474-342 BUSHING
13 00=474=-330 Seal Kit
14 00=-474=343 Clevis Pin
15 00-474-173 Cotter Pin
L6 00-474-32¢ éylinder KR O L
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2600 ‘:=RIE= MONARCH CYLINDER‘: 2 5 X 20’ %A
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SECTION PAGE
2600 MONARCH CYLINDER 3.5" x 20" - WING FOLD 93/11/3 0A 18
REF.NO.  PART NUMBER DESCRIPTION
! 00-474-360 Clevis pin 1" -+ 134953/H5550)
2 D0=474=190 Plasuc Plug - - 174090}
3 00=474 =359 Hajr Pin - : 134952)
4 00-474-224 Clevis Cap — +492403/H6803)
3 00-474-180 Plug 12" — 14 — (186540)
) =474 -362 Cylinder Tube 3.5" x 20" - {491810/H6210)
7 00-474-363 Tie Rod 172" x 20" —~ - 492290/H6690)
3 00-474-227 Rod Cap - {492423/H6823)
9 00=-d474-184 Tie Rod Nut 1/2" UNC - (128250
10 N0-474-351 Seal Kit — (for Cvlinder 637872}
il 00—-474-176 Piston Rod Nut |" =14 - (129110}
12 00-474 =364 Piston 3.5 Dia. = : 492528/H6888)
i3 N—-474 =361 Rod t = i4" x 20" Weided — 1464366}
4 N =474 =350 Hvdrauiic Cviinder 3-1:2"x 20" x 1 - i/4" = «637871)




